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Jate recanod 0703/19 ‘
Data of test 1800019
‘ Date of 550 1aodne |
Senplc name; Uphoistered lumiture covered with labre LANEE MELANGE

The tests have been carrod out in accordance with EN 1021-1:2014 'igniton source, Smouldering cigaratia®
arnd EN 1021-2:2014 *Ignition source; Match lame equivalent” standasds ‘

Description of tested materials as declared by the client

Cover

Fabnc "LANEE MELANGE" preduced by Chioccarello Sr 1 Company, composition 100 % pure naw wool, mass
per unil arey 410 o/m2

The exposnd surfacs of tho cover was tested, the covier nas not been treated with & tre-retardant chemical.

Filing material {suoplied by Laboratory as requested by the chent)
Flame Retardant potyumthane foam (Crib 5), density 25 kg/m?,

Pre-treatment
The covir has rot been subjected to tho water soaking and drying precedura (Arnex D) ‘

Conditioning
At least 96 haurs at 23 = 2 °C temperature and 50 = 5 % refative humiaty
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CHICCCARELLO S5t |
VIALE DELL'NDUSTRIA 2

350G5 TORREBELVICIND (Vi)

ITALIA |

Date of tegt
Date of wssue

Samphke name

180319 |
18X0G/19
Upholstarod furnaure covarea with [abne LANEE MELANGE

Snlb—l“lﬂlerinéggarr(-l_c»téﬂt EN 1021-1:2014

Test rosults
Non-grdion

Criteria of ignition

Smoulcering crilena

Unsale escaating combustion

Test assombly congumed

Smoeulders to extremitios

Smowlders through thickness

Smoulders more than t h

I final examination, gresance of aclive smoukderding

Flaming cnteria
Cceurronce of flames

Yes does not moe! requirement

* Record the results for Gigarente 3 if applied

Smouldenng
Cigaretto
| 2 3° Comments
13.1 a)l No ho
[3.10)] Na Ne a
[31 )] Na Ne -
13.1¢) No No . .
3.t d)) No No
[3. & No No - ’
(3.2} No Mo

No: mant requimmont

The uncortairty of measurement of time axtended to a confidence level of 95% (coverage lactor k = 2, 1 £ 0.2

saconis,

The above test rasulls relate coly 10 the ignitabdity of the combinaton of matenals undar the particular congitions

ol test, they are nat intended as 2 means of assessing e tull potential fre hazard of the matenals in use
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Dite recsived

Dato of test

Date of =sue

' Sample nama

Test results
Non-ignition

*Match flame equiy alent

VIALE DELLINDUSTRIA 4
6036 TORREBELVICING (V1)
ITALIA

Uphetstarad furniure covernd with fabrc LANEE MELANGE

test EN 1021 -2:23]7

Match llame

Criteria of ignition equivalent {
1 el 3 Comments

Smouldenng crtena

Unzafe escalating combuston a1 a) No Mo No

Test assemuly consumex] {316 No No No =

Smaulders to extremities [a1ce) No No No

Smoulkders through thickness 3.1¢) No No o -

Smoulders more than 1 h 13.1 @) No No No ‘

In fina) examination, gréesence of actve smocidenng 3.1 o)) NG No No .

Unsale sscalabng combustion [32a) o No No -

Test assembly consumed (32b)] No No ND . ]

Flames tn extremities [a2c) No No Ne : ‘

Flamaes through thickness [32¢) Ne No No - l

Flames longer than 120 § [32d)] Nol0s; No(0s) Ns(ds)

Yes: does not meet requiremeant

NO meet requireman!

The urcenainty of measurement of bme axtended 1o a conflence avel of 95% (coverage faciork = 2), 15 £ 0.2
seconcs

The above 1851 resulls rolate only 10 the Ignitatyaly of the comuination of materials under the particular conditions
of test. they are not inlended as a maans of assessing the full petental liro hazard of the malenals in use.
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